OWNER'’S
MANUAL

SMOOTHFITNESS

www.smoothfitness.com

VT-3.4 VERTICAL TRAINER

Product May Vary Slightly From Picture
MADE IN TAIWAN

CAUTION: WEIGHT ON THIS PRODUCT SHOULD NOT EXCEED 136KG / 300LBS.

VERSION: 20130108




SAFETY INSTRUCTION

WARNING: To reduce the risk of serious injury, read the following safety instructions before using the
Climber.

1. Read all warnings posted on the equipment
2. Read this Owner's Manual and follow it carefully before using the equipment. Make sure that it is properly assembled and tightened
before use
3. We recommend that two people be available for assembly of this product
4. Keep children and pets away from the equipment. Do not allow children and pets to use or play on the equipment .Always keep children
and pets away from the equipment when it is in use
5. Itis recommended that you place this exercise equipment on an equipment mat
6. Set up and operate the equipment on a solid level surface. Do not position the equipment on loose rugs or uneven surfaces
7. Inspect the equipment for worn or loose components prior to each use
8. Tighten / replace any loose or worn components prior to using the equipment
9. Consult a physician prior to commencing an exercise program. If, at any time during exercise, you feel faint, dizzy, or experience pain,
stop and consult your physician
10. Follow your physician's recommendations in developing your own personal fithess program
11. Always choose the workout which best fits your physical strength and flexibility level. Know your limits and train within them. Always use
common sense when exercising
12. Before using this product, please consult your personal physician for a complete physical examination.
13. Do not wear loose or dangling clothing while using the equipment
14. Never exercise in bare feet or socks; always wear correct footwear, such as running, walking, or cross-training shoes
15. Be careful to maintain your balance while using, mounting, dismounting, or assembling the equipment loss of balance may result in a fall
and serious bodily injury
16. Keep both feet firmly and securely on the Foot Pedals while exercising
17. The equipment should not be used by persons weighing over 300 pounds /136 kgs
18. The equipment should be used by only one person at a time
19. The equipment is for semi-commercial, light-commercial and home usage
20. Maintenance: Replace the defective components immediately and / or keep the equipment out of use until repair the equipment
completely.
21. Make sure that adequate space is available for access to and passage around the equipment; keep at least a distance of 1 meter from
any obstruction object while using the machine

WARNING: Before starting any exercise or conditioning program you should consult with your personal physician to see if you require a
complete physical exam. This is especially important if you are over the age of 35, have never exercised before, are pregnant, or suffer from
any ilness

A
X READ AND FOLLOW THE SAFETY PRECAUTIONS. FAILURE TO FOLLOW THESE
INSTRUCTIONS CAN RESULT IN SERIOUS BODILY INJURY



ASSEMBLY PARTS

Unpack the box in a clear area. Follow the List of Assembly Parts below to check and make sure all assembly parts are

present and in good condition. Do not dispose of the packing material until the assembly process is completed. Assembly
tools and hardware kit have included for you to use when assembling the product

Console Upper Cover | Console Bottom Cover Console Sleeve Upright Post Assembly

Fixed Handlebar Upper Handlebar Pedal Sliding Rail

Upright & Handlebar Front & Rear

Sleeve Nut & Leveler Stabilizer Main Frame Assembly

®
S

Linkage Plug Rail Sleeve

by | S

Handrail Base Cover Pedal Bottom Case Adaptor

a
5




HARDWARE IDENTIFICATION CHART

Unpack the box in a clear area. Follow the List of Hardware Kit below. This chart is provided to help identify the hardware
used in the assembly process. Place the washers, the end of bolts, or screws on the circles to check for the correct
diameter. Use the small scale to check the length of the bolts and screws. Do not dispose of the packing material until your
trial period has expired

3/16" 174" 5/16" 3/8" 1/2"
'i_:.' |/ \\ ‘,./' \'n "/V -\“I .'/.— ---\.
O ) () INCHES
\-' 4
0 1/2 1 112 2 12 3 1/2 4 1/2 5 1/2 6
| T T I T | T | T T T ] I T T T ‘ T n
ENE RN Lo Ty T T T T Ty T Ty T
0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150
i 705 % :’/—._ ‘_\-.
g uc £ o f \ (
O O O U MILLIMETERS
6 8 10 12

—— length —

NOTICE: The length of all bolts and screws except those with flat heads is
measured from below the head to the end of the bolt or screw. Flat head “mmmwn“mmmn]
bolts and screws are measured from the top of the head to the end of the

bolt or screw

After unpacking the unit, you will notice that the package includes 3 bags of hardware (HARDWARE KIT A,
HARDWARE KIT B and HARDWARE KIT C).

Assembly’s Step 1, 2, 3, 7, 8: Using HARDWARE KIT A

Assembly’s Step 9, 10, 11: Using HARDWARE KIT B

Note:

a. Please review below to know the content of each hardware kit (A and B)

b. Some small parts may have been pre-attached for shipping. If a part is not in the hardware bag, check to see if it has
been pre-assembled

HARDWARE KIT A Part No. and Description QTY
79 Lock Washer (M8) 6 pcs
&
-~
80 Washer (8x16x2.0t) 2 pcs
©
=~
; 93 Bolt (M6xp1.0x25mm) 2 pcs
94 Bolt (M8xpl.25x16mm) 4 pcs
101 Bolt (M8xpl.25x90mm) 2 pcs
106 Bolt (M8xpl.25x90mm) 2 pcs
@@ (¢




HARDWARE IDENTIFICATION CHART

109 Carriage Bolt (M8xp1.25x90mm) 2 pcs
@@ O
HARDWARE KIT A Part No. and Description QTY
112 Nylon Nut (M8xp1.25) 4 pcs
131 Self-Tapping Screw, Flat Head (M4x10mm) 6 pcs
a((x)
HARDWARE KIT B Part No. and Description QTY
79 Lock Washer (M8) 1 pcs
&
—
80 Washer (8x16x2.0t) 1 pcs
=
~
88 Self-Tapping Screw, Flat Head (M4x16mm) 4 pcs
()
@ 90 Bolt (M5xp0.8x25mm) 4 pcs
2 91 Bolt (M5xp0.8x15mm) 4 pcs
m@ 98 Bolt (M6xp1.0x15mm) 4 pcs
99 Bolt (M6xp1.0x35mm) 4 pcs
((((((- 100 Bolt (M8xp1.25x45mm) pcs
‘ 110 Nylon Nut (M6xp1.0) 4 pcs




BEFORE YOU BEGIN

Thank you for choosing the Smooth Fitness Vertical
Trainer. We take great pride in producing this quality
product and hope it will provide many hours of quality
exercise so that you may reach your fitness goals.

Yes, it's a proven fact that a regular exercise
program can improve your physical and mental health.

Too often, our busy lifestyles limit our time and
opportunity to exercise. This equipment provides a
convenient and simple method to begin your journey
to get your body in shape and achieve a happier and
healthier lifestyle.

Before reading further, please review the drawing
below and familiarize yourself with the parts labeled
below. Read this manual carefully before using the
equipment.

Hand Pulse
Sensor

Main Frame

L Sliding Roller

Adjustable Rear Stabilizer EndCap

Console

Upper Handlebar

Spring Knob

THE FOLLOWING TOOLS ARE INCLUDED FOR ASSEMBLY:

o _J

ALLEN WRENCH
(5 mm)

PHILLIPS
SCREWDRIVER (6mm)

———C

WRENCH
(10 & 13 mm)



ASSEMBLY INSTRUCTIONS

To allow for

easier assembly

do not fully 101
tighten the

sliding rail

assembly bolts
until step3is
completed

Use tool Use tool
L—6mm 13mm

o

(2

STEP 1 - Front Stabilizer
Assembly

a. Attach the Front Stabilizer (2) to
the Main Frame (1).

NOTE: Insert all the screws and
bolts from each step before fully
tightening them.

To make the assembly of the
Front Stabilizer (2) to the Maine
Frame (1) easier, it is suggested
to place a small block of packing
foam under the mainframe, then
insert the two Washers
(8x16x2.0t)(80), two Lock
Washers (M8)(79) and two Bolts
(M8xp1.25x90mm)(101) through
the Front Stabilizer (2) and then
through the Maine Frame (1).

b. Fully tighten the two Washers (8x16x2.0t)(80), two Lock Washers (M8)(79) and two Bolts (M8xp1.25x90mm)(101)

that attach to the Front Stabilizer (2) to the Main Frame (1).
STEP 2 - Sliding Rail Assembly

(M8xp1.25x20mm)(103) from the Main Frame (1).

(79, 80 and 103 until step 3 has been completed).

c. Next, attach the Securing Cap (30) and secure it with the 1pcs Bolt (M6xp1.0x25mm)(93).

d. Repeat the above process for the right side.

STEP 3 — Rail Sleeve & Rear Stabilizer Assembly
a. Attach the Rail Sleeve (31) to the Rear Stabilizer (3).

NOTE: For shipping purposes, the 2pcs Washers (8x16x2.0t)(80), 2pcs Lock Washers (M8)(79)

NOTE: For shipping purpose, the 1pcs Washer (8x16x2.0t)(80), 1pcs Lock Washer (M8)(79) and 1pcs
Bolt (M8xp1.25x20mm)(103) are pre-installed in the Main Frame (1) as pictured on the left.

a. Remove the 1pcs Washer (8x16x2.0t)(80), 1pcs Lock Washer (M8)(79) and 1pcs Bolt

b. Attach the Left Sliding Rail (4) to the Main Frame (1) and secure it with the 1pcs Washer
(8x16x2.0t)(80), 1pcs Lock Washer (M8)(79) and 1pcs Bolt (M8xp1.25x20mm)(103). To allow for
easier assembly of the rear stabilizer to the main frame, do not fully tighten washers and bolts

and 2pcs Bolts (M8xp1.25x20mm)(103) are preinstalled in the back of the Rear Stabilizer (3) as pictured above.
b. Remove the 2pcs Washers (8x16x2.0t)(80), 2pcs Lock Washers (M8)(79) and 2pcs Bolts (M8xp1.25x20mm)(103)

from the back of the Rear Stabilizer (3).

c. Next, align the Rear Stabilizer (3) with the Main Frame (1) and then attach the Left and Right Sliding Rail (4,5) to

the Rear Stabilizer (3).

d. Follow the picture at the top of the page for the assembly process. Now secure the sliding rail to the rear stabilizer by

(M8xp1.25)(112).

using the 2pcs Washers (8x16x2.0t)(80), 2pcs Lock Washers (M8)(79), 2pcs Bolts
(M8xp1.25x20mm)(103), 2pcs Carriage Bolt (M8xp1.25x90mm)(109) and 2pcs Nylon Nuts

e. Go back to Step 2 to fully tighten the 2pcs Washers (8x16x2.0t)(80), 2pcs Lock Washers (M8)(79) and

< 2pcs Bolts (M8xp1.25x20mm)(103) on two upper sides of the sliding rail.

\ f.  Attach the Leveler (23) and Nut (M8xp1.25)(114) to the middle of the Main Frame’s base (1). Adjust the

o Leveler (23) until it meets the floor so that is levels the equipment. Then tighten the Nut (114) securely
against the Main Frame (1). NOTE: The purpose of adjusting the Leveler (23) is to level the item and give

more support to the base of the Main Frame. Adjust the Leveler (23) until the item sets on the floor without rocking.

7



ASSEMBLY INSTRUCTIONS

Use tool
L—6mm

o

Use tool
Smm

Use tool
13mm

NOTE: For shipping purposes
the 5pcs Nylon Nuts
(M8xp1.25)(112) are
preinstalled in the Main Frame
(1) as pictured on the right.

b. Remove the 5pcs Nylon

S l'E%inkage & Linkage Plug Assembly
NOTE: For shipping purpose, the 1pcs Bolt (M8xp1.25x50mm)(104), 1pcs Nylon Nut
(M8xp1.25)(112) and 1pcs Bolt (M5xp0.8x25mm)(92) are attached to the Pedal Arm

Connector (16) as pictured on the.

a.

STEP 4 — Upright Sleeve & Upright
Post Assembly

a. Slide the Upright Sleeve (37) onto the Upright

Post (6).

Nuts (M8xp1.25)(112) from the Main Frame
(D).

Refer to the series of pictures on the left

noting point A (Middle Handlebar) and point B
(Pedal Arm Connector) before attaching the
Upright Post (6) to the Main Frame (1), be
sure to raise point A (Middle Handlebar) to 45
degrees, when attaching the Upright Post (6)
to the Main Frame (1). Now secure the Upright
Post (6) to the Main Frame (1), by suing the
5pcs Nylon Nuts (M8xp1.25)(112). **Do not
fully tighten nuts (112) until Step 6.**

STEP 5 — Data Cable Assembly
Connect the Middle Data Cable (118) to the Lower

Data Cable (119). NOTE: Be careful not to pinch

the wires.

104
\@'\\\\?w Y

% ™12

16 %\9 2

Remove thelpcs Bolt (M8xp1.25x50mm)(104), 1pcs Nylon Nut (M8xp1.25)(112) and 1pcs Bolt (M5xp0.8x25mm)(92)
from the Pedal Arm Connector (16).

Follow the EIG 1 above, to attach the Right Linkage (15) to the Right Pedal Arm Connector
(16) and secure it with the 1pcs Bolt (M8xp1.25x50mm)(104), 1pcs Nylon Nut (M8xp1.25)(112).
NOTE: In order to allow the Linkage (15) to rotate smoothly; after fully tightening the Bolts
(104) and Nuts (112), loosen the Nuts (112) only 1/8 counterclockwise turn.

1pcs Bolt (M5xp0.8x25mm)(92).

d.
e.

Repeat the process above for the left side.

Rotate \
Attach the Right Linkage Plug (58) to the Right Pedal Arm Connector (16) and secure with the Nut 1/8 \U

counterclockwise
turn

Go back to Step 4 and fully tighten the 5pcs Nylon Nuts (M8xp1.25)(112)

on the bottom of the Upright Post (6).

Slide the Upright Sleeve (37) down to cover the open area of the Main Frame (1).



ASSEMBLY INSTRUCTIONS

( Use tool h /Use tool (Use tool\
[—6mm 5mm 13mm
o
. VAN . J

69

f.

STEP 8 — Pedal Assembly

a.

b.

STEP 7 — Pedal Support Arm
Assembly

a. Refer to the inset drawing EIG .2: Cut off
the tie wrap (A) on the front end of the
Right Pedal Support Arm (14). NOTE:
Please be sure that the Shaft Sleeve (68)
inside the Pedal Support Arm (14) does
not fall out while cutting off the tie.

b. Attach the front end of the Right Pedal
Support Arm Assembly (14) to the Right
Pivoting Arm (12) with the 1pc Bolt
(M8xp1.25x90mm)(106) and 1pc Nut
(M8xp1.25)(112) NOTE: Confirm that Bolt
(106) will slide through the Shaft Sleeve
(68) inside front end of the Right Pedal
Support Arm Assembly (14) during

assembly.

NOTE: Refer to the
inset drawing FIG.3:
For shipping
purposes, thelpc
Roller Spacer (56),
1pc Bolt
(M8xp1.25x65mm)
(205), 1pc Nylon Nut (M8xp1.25)(112) are
preinstalled on the Right Roller Bracket (69)
as pictured on the right.

c. Remove the 1pc Roller Spacer (56), 1pc

Bolt (M8xp1.25x65mm)(105), 1pc Nylon Nut (M8xp1.25)(112) from the Right Roller Bracket (69).

Refer to FIG 3. Place the Right Pedal Support Arm (14) onto the Right Sliding Rail (5) Lining up the
groove of the Pedal Support Arm Roller with the Sliding Rail.

. Then place the Roller Spacer (56) through the Roller Bracket (69) and under the Right Sliding Rail (5), 56
secure the 1pcs Bolt (M8xp1.25x65mm)(105) through the Roller Spacer (56) with thelpcs Nylon Nut

(M8xp1.25)(112). NOTE: Please be sure not to over-tighten the Bolt (105) and Nut (112), after tightening, /7
make sure the Roller Spacer (56) will still rotate slightly. Use your finger to rotate the Roller Spacer (56). Q
If the Roller Spacer (56) is unable to rotate, it may cause the roller to run roughly on the Sliding Rail. ¢

Loosen the nut and bolt slightly if necessary.

Repeat the process above for the left side.

%

Attach the Pedal Bottom Cover (130) to the Right Pedal (54) and secure it with the 3pcs Flat Head Self-Tapping
Screws (M4x10mm) (131).
Attach the Right Pedal (54) to the upper Pedal Plate located on the rear of the Right Pedal Support Arm (14) and
secure it with the 2pcs Lock Washers (M8)(79) and 2 pcs Bolts (M8xp1.25x16mm)(94).

Repeat the process above for the left side.

9



ASSEMBLY INSTRUCTIONS

(Use tool\
5mm

1

( Use tool
L—6mm

a. Removg;ig@ashers (8x16x2.0t)(80), 4pcs Lock Washers (M8)(79) and 4pcs

a.

Bolts (M8xp1.25x16mm)(102) from the Fixed Handlebar (7).
Insert the Fixed Handlebar (7) (as pictured above) through the Upright Post

STEP 9 — Handrail Base

Cover Assembly

To assemble the Handrail Base Cover
(128, 129), place the Left Handrail
Base Cover (128) on the inner side of
the Right Middle Handlebar (11).
Place the Right Handrail Base Cover
(129) at the outer side of the Right
Middle Handlebar (11). Bolt the
Handrail Base Covers (128, 129) with
the 2pcs Flat Head Self-Tapping
Screws (M4x16mm)(88). Repeat the
process above for the left side.
STEP 10 - Fixed

Handlebar Assembly
NOTE: The 4pcs Washers
(8x16x2.0t)(80), 4pcs Lock Washers
(M8)(79) and 4pcs Bolts
(M8xp1.25x16mm)(102) have been
preinstalled on the left and right sides
of the Fixed Handlebar (7).

Assembly (6) and secure it with the 5pcs Washers (8x16x2.0t)(80), 5pcs Lock Washers (M8)(79) and 4pcs Bolts

(M8xp1.25x16mm)(102)and 1pcs Bolt (M8xp1.25x45mm)(100) NOTE: The additional 1pc Washer (8x16x2.0t)(80),

1pc Lock Washer (M8)(79), 1pc Bolt (M8xp1.25x45mm)(100) will be packed into HARDWARE KIT B.

STEP 11 — Console and Data Cable Assembly
Refer to FIG.4 to attach the Console Bottom Sleeve (33) to the Console (32) and secure it with the 4pcs Bolts

(M5xp0.8x25mm)(90).

Place and secure the Console Assembly (32, 33) onto the console base plate on the Upright Post Assembly (6) by

using the 4pcs Bolts (M6xp1.0x15mm)(98).

Connect the Upper Data Cable (117) to the Middle Data Cable (118). Be care not to pinch the wires

Connect the Front Pulse Sensor Wire (124) to the Rear Pulse Sensor Wire (125). Be care not to pinch the wires

10



ASSEMBLY INSTRUCTIONS

34

/Use tool\
5mm

/Use tool
10mm

N

STEP 12 - Console

Cover, Handlebar Sleeve
& Upper Handlebar

Assembly
a. Attach the Right Console

Cover (35) and the Left
Console Cover (34) around the
Upright Post Assembly (6).
Bolt the Console Covers
together (34, 35) by using the
4pcs Bolts
(M5xp0.8x15mm)(91).
NOTE: Make sure that the Right
Console Cover (35) and the Left
Console Cover (34) cover the
Upright Cover and the lowest layer
of the Console Bottom Sleeve (33)

as the following illustration shown.

b. Slide the Right Handlebar Sleeve (44) onto the Right Upper Handlebar (9).
c. Insert the Right Upper Handlebar (9) into the Right Middle Handlebar (11) and secure it with the 2 Bolts
(M6xp1.0x35mm)(99) and 2pcs Nylon Nuts (M6xp1.0)(110).

Repeat the process above for the left side.
The assembly process is complete

@ ~oo

7 ‘l Console
Sleeve

Slide the Right Handlebar Sleeve (44) down until it touches the middle part of Handlebar.

Check that all parts in the assembly directions are fully tightened before you use the equipment.

STEP 13 — AC Adaptor

a. Connect the Adaptor to the connector located on the front end of the Main

Frame (1).

b. Plug the Adaptor into an electrical outlet to power up your Vertical Trainer.

11




Transportation and Leveling INSTRUCTIONS

How TO ADJUST THE LLEVELING ENDCAPS ON THE REAR STABILIZER

a. After placing the equipment in its intended location of use, check the stability
of the equipment

b. If the equipment has a rocking motion due to an unleveled floor. You must
level the equipment by turning one or both of the Leveling End Caps (27) in

the clockwise or counter-clockwise direction until the equipment sits on the

floor without rocking

Rear Stabilizer’s
Adjusting EndCap

How TO ADJUST CONSOLE ANGLE

To get the best console angle, it's suggested to use both hands to hold the upper and lower end of

the console and gently tilt the console to the best viewable angle.

How TO MOVETHE ITEM SAFELY

Carefully pick the Rear Stabilizer (3) up with two hands and pull the
item to the new location

€ Make sure the floor is level where you are moving the item

HoOW TO ADJUST THE STAND ON THE MIDDLE OF MAIN FRAME’S

o BASE
/&23 NOTE: The purpose of adjust the Leveler (23) is to level the item and get more support to the
base of the Main Frame. After finishing the assembly process, you may need to adjust this
? leveler again. Place the item on a flat surface and adjust the Leveler (23) until the item sits on

the floor without rocking, then tighten the Nut (114) securely against the Main Frame (1).

12



OPERATION INSTRUCTIONS

How TO ADJUST THE STRIDE LENGTH
The Vertical Trainer is equipped with four adjustable stride length options ranging from 19” (483mm) to 22” (539mm)
a. To adjust the stride length, loosen and pull the Spring Knob (48). Slide the Pivoting Arm (12) up or down to the

proper desired position

b. Release the Spring Knob (48) and make sure the pin on the knob locks into the adjustment hole on the Pivoting Arm
(12).

c. Repeat the above process to adjust the stride length on left side
NOTE:

1. Always adjust the Right & Left Pivoting Arm (12) to the same length.
2. Completely tighten Right & Left Spring Knob (48) before exercising

O//A

[

Position A

o

!

[ ]

Position E

(o}

o —C

[e]

[ ]

Position C

13



I COMPUTER OPERATION

MYSIMOOTH «

Virtual Fitness Trainer

account, will provide you with a great start toward achieving your goals.

Smooth Fitness customer care kit or visit www.my smoothtrainer.com

Welcome to mySMOOTH! ] Create Your Account

Your personal online account will empower you to take
control of your health and fitness to achieve your goals. 1. Enroll

It takes only minutes to set up your account

3. Set Your Goals

Aditical step in using your mySMOOTH membership is
to enter your health and fitness goals.

2. Log In & Enter Your Baseline Vital Stats

1. Tolog in to your account, go to
www.mysmoothtrainer.com and click Member
Login. Enter the temporary password emailed to
you, and change your password following the
on-screen prompts.

@ Health Metrics

2. Enter your health metrics (at least the stats you know)
1o establish a baseline of your information. As
You use your mySMOOTH membership,
You can compare your progress to your baseline.

You can truly consolidate all of your exercise activity
and your vital statistics in one place; automatically save
and log your exercise, weight and blood pressure; and
get exercise programs designed just for you.

1. Go to www.mysmoothtrainer.com and click
the Enroll Now button.
2. Foliow the online instructions.
a. Enter the envoliment ID shown below.
b. Read and accept the Terms and Conditions,
then click continue.
<. Fill out the enroliment form. Make sure you
enter a valid and accessible email address.

You'll have an 80% higher success rate of achieving your
goals if you record them. Specific, attainable goals for
exercise, vital stats and behavioral change provide the

Your USB storage device provides the connection
foundation for your roadmap to success.

between your mySMOOTH account and the IHP
certified products you use. Once your data is in your
account, you can view it in a variety of ways that will
help motivate you to stick with your exercise program
mySMOOTH is easy to use and proven to help you stay
active, lose pounds, o train for a marathon.
780 5th Avenue
King of Prussia PA, 19406
800-211-1611
www.SmoothFitness.com

Your goals are used to develop a plan that's right for you.
Later, when you review your results and compare your
progress to your goals, you can re-establish your goals
After completing the enroliment form, you will be sent and set them even higher.
an email with your temporary password (check your junk

email box if you do not receive it within 10 minutes).

NOTE: At a minimum, it s important to enter your height

and weight. This personal data is used by IHP certified

exercise equipment and health monitors to save you

time during setup and record accurate data to your US8

storage device.

Enroliment ID#
2010 Smooth Fitness. Al Rights Reserved

3 Enter Your Resuits Manually

You can keep track of just about any exercise and health
metrics in your mySMOOTH account, whether you have

I_l_

1. Install Your Communications Software 2. Sync Your Personal Data To Sync When Not Logged In

f you have a mySMOOTH drive, you must first install the IHP
data communictor software on your computer. This allows
your computer to recognize the USB drive. This is a quick,
one-time process done on each computer you use with
your US8 drive.

1. Click Install Communications Software button at the
bottom of your home page.

2. if you are prompted to Open or Save the file, click
the Open button. Follow the prompts displayed on
the screen

3. When installation is complete, an IDC icon will be on
your desktop (in Windows) or dock (on a Macintosh)

D
NOTE: Before you use yous P certifed product, make sure
the execise cquipment o health monitor has the correct
date and time set 5o your data i accurately recorded (see
the product Owner's Manual for details).

Synchronize your personal data with your USB drive. and
upload exercise and health metrics results from your US8
into your account.

To Sync for the First Time, or When Logged In

1. Insert your USB drive into your computer.

2.L0g in and click Update Exercise Results
or Update Health Metrics, then US8 Updatd) @

3. Click Synchronize US8.

4. Enter your Last Name and Password, then click
Remember Me and Sign in.

5. Click Select US8 Drive, then choose your computer's
USB drive (usually E: F: or G, Your computer will then
recognize your USB and you do not need to perform
this step again.

6.Your personal profle, including name, age. height
weight and gender, will sync to your US8 drive.
Workout data and health metrics, if any on the US8, are
uploaded to your account.

After you've synchronized your USB drive,
you can sync your data at any time &

simply by double-cicking the IDC kcon 6

on your desktop and following the

on-screen prompts. It's simple and convenent, and
doesn't require being logged in to update your results.

mySMOOTH,

When you exercise on IHP certified fitness equipment and use
THP certified health monitors, your results are automatically
saved to your USB for easy uploading into your account

Your Proie

Sync
t =T N’ §

2 mySMOOTH US8 drive of not! Its simple to log and
track all your physical activity - swim, bike outdoors,
exercise at the gym, or attend fitness classes. Enter your
vital stats as you take them or after you go to the doctor
You'll be rewarded with seeing your exercise results and
fun and

reports.

1. Login to your account

2. Click the Update Exercise Results Q;i

or Update Health Metrics
3. Follow the simple on-screen prompts.

MVSMgTH .

*Not all Smooth Fitness products include the Smooth Customer Care Kit

This feature is not available on all models and is an option that must be added to the equipment at
the time of purchase. If you did not accept the MySmooth membership at the time of purchase
your equipment is not compatible. Whether you want to lose weight, train for a sporting event, or
simply maintain a healthy lifestyle, the MY SMOOTH Virtual Fitness Trainer provides the tools,
structure and support you need to be fit and live healthy. The 5 simple steps, outlined in the
customer care kit* are proven to help you lose weight, improve your health, and make positive
steps to a healthier lifestyle. These five steps combined with the tools built into your online

To set up your account, refer to the instructions in the Getting Started Guide contained in your

4. Pick a Workout Calendar

| ;Workoulcalendu

Using the information you've already provided,
mySMOOTH recommends workout calendars that match
your goals, physical condition, and exercise preferences.
All workout calendars are developed by experienced
Exercise Physiologists to help you receive the maximum
benefit from your exercise.

Your personalized workout calendar combines cardio,
strength, flexibility and balance exercises, and tells you
which days to exercise, for how long, and at what level of
intensity. YOU choose the physical activities you enjoy,
whether indoors, outdoors, at home or at the gym.

Your personalized workout calendar provides a
structured approach to help you achieve your goals.

Online Membership

mySIMOOTH «

o SMOOTH
FITNESS

Enroliment ID# Included

14




I COMPUTER OPERATION

MySmooth Bluetooth Compatible

INTRODUCING MYSMOOTH VIRTUAL TABLET-BASED FITNESS CONTROLS, ALLOWING YOU TO IMMERSE THEMSELVES IN
VIRTUAL OUTDOOR WORKOUT EXPERIENCES THROUGH FULL MOTION VIDOES AND INTERACTIVE CAPABILIATES

BENEFITS:

* The app is FREE. The app is available through the iTunes store and the Android Market. You must purchase the
optional Bluetooth module

«  Exercise with virtual videos that take you to spectacular locals around the world. The videos are not
computer-generated or snap shots of landmarks but actual first person video, shot by people running and hiking.

*  Filmed with Imax®- equivalent technology complete with natural sound effects consumers are able to immerse yourself
in incredible experiences such as running through the Swiss Alps or hiking around Creator Lake.

» As the terrain changes so does the equipment's inclination or resistance. Pick up the pace or slow down and experience
Smooth Sync which synchronizes the video speed to your speed.

«  Multiple user profiles are available to store your personal information such as height, weight, gender and age for
individual workouts and results tracking.

*  The workout history is recorded allowing you to compare today’s progress to this week’s progress, month to date and
last month’s progress and even the year to date progress. You will be able to view your progress against fitness
milestones.

* You can watch your favorite movies and listen to your favorite music during the workout. The MySmooth heads-up
display allows you to safely watch videos but still have visibility of your statistics and equipment controls, so you will
never lose sight of your goals.

* Includes a complete library of standard workout programs

* To enhance the audio visual experience you can connect your tablet to a big screen TV. The high quality video feed
provides a crisp, clear “as if you were there” experience.

1:40:00 /70 O bor

1/4 mile @

John Doe's Control Panel Switch User

o~ =E TR

15



I COMPUTER OPERATION

® Take a few minutes to review the console layout. Below is an overview of the console’s features and functions

® We recommend that you use the console to help vary your workout routine and keep you focused on your progress
toward your fitness goals. The console can become an important source of motivation and interest which will help
keep you on track

vT-38.4

FITNESS
\v.v'.v.smoothfimess.com

S oMODTH FITNESS

/5Deaker

Power ON

a. Make sure the item’s adaptor is correctly plugged into the socket

b. Pedaling or pressing any key on the console will active the computer display. The computer display will then light up with a
short beep sound, indicating the console is ready for use

Power Off

The computer display would automatically shut off after 5 minutes of inactivity

MANUAL WEIGHTLOSS  NOV.INTERVAL INT.INTERVAL MOUNTAIN CLIMB

Program List

HILL CLIMB ROLLING HILLS GRAD. INTERVAL PLATEAU ADV. INTERVAL

.Lﬁ\.DE)E.R lJS.ER1 l.J.SER2 H,Ii C. H.R.C .IN'I:ERVAL
MANUAL P1 WEIGHT LOSS P2 NOV. INTERVAL P3_INT. INTERVAL
P4 MOUNTAIN CLIMB | P5 HILL CLIMB P6 ROLLING HILLS P7 _GRAD. INTERVAL
P8 PLATEAU P9 ADV. INTERVAL P10 LADDER P11 USER1
P12 USER?2 P13 H.R.C. P14 H.R.C.INTERVAL

16



I COMPUTER OPERATION

Console Buttons

O

START/PAUSE

a.
b.

Press START/ to begin your exercise

Press /PAUSE again to pause all functions during your exercise program. All the data on the
display will then pause.

Press START/ again to resume the program and all the data displayed will continue until the
program has finished.

HOLD TO RESET function: Press and hold START/PAUSE, all the data will return to 0 and the
console will return to POWER ON status.

O

ENTER

Press ENTER to confirm the program settings(PROGRAM, TIME, HEIGHT, WEIGHT, AGE, TARGET
H.R. and LEVEL in each time interval).

O

UP

Press UP to increase the values of the program settings (PROGRAM, TIME, HEIGHT, WEIGHT, AGE,
TARGET H.R. and LEVEL in each time interval).

=
Q
EO
2

Press DOWN to decrease the values of the program settings (PROGRAM, TIME, HEIGHT, WEIGHT,
AGE, TARGET H.R. and LEVEL in each time interval).

on/Off

**This function is onl T v - TN
istunctionisonly. | 6T yEAR - !
active for use when the caL "
. . L
‘g%oorn USB is plugged into the - e
console** JJ RHBNSDY  ISOwAEID20 £ 108/28 Ll oisr
® Press MODE to review Calendar Mode. . Dl Tl s
MODE ® Hold MODE for a few seconds, to go into Calendar R u
Mode to edit year/month/date/hour/minute. Calendar Mode
® Press Start/ Pause /Hold to reset to return to
POWER ON status.
® BLUETOOTH IS AN OPTION THAT IS NOT STANDARD WITH THIS EQUIPMENT. THIS FEATURE
MUST BE PURCHASED BY CALLING 888-800-1167 Ext. 1
® Once the Bluetooth module has been purchased and installed, to activate the Bluetooth module you

must press the Bluetooth button. When the Bluetooth module is active the Bluetooth symbol will blink

on the equipment’s LCD

BESRREERRAEERA0E" ©

ERBB HEmENEnENamEnEnana 1 883 ThgeT

~ Qnp S R

-l 58888 0=

D

® To deactivate the Bluetooth feature, press the Bluetooth button again and the
Bluetooth symbol will no longer flash on the LCD display.

17




I COMPUTER OPERATION

Console Buttons

>

Speaker Sound System:
€ To enjoy your workout with music, simply connect any MP3/CD player to
the LINE IN jack on the console.

LINE IN
The console allows you to use Headphones or Speakers when listening to the
m music. When headphones are plugged in the consoles internal speakers will
Pll!l%}l‘\l% deactivate
+ Turn the Volume Knob (located on the left side of the console) to adjust the
VOLUME proper volume level.

gl =[==]

CHARGING

USB Charging Port

This is a Universal USB charging port that may or may not function with
your mobile device.

Plug the mobile device USB charging cord in to the 5V 2A USB charging port.
Your device will begin to charge. If the device does not recognize the charging
port then your mobile device may not be compatible.

W simoorn

To record your exercise and health metrics, you must log on to
www.mysmoothtrainer.com . Then sync your MY Smooth Virtual Fitness

Trainer USB device. Once complete simply plug in the MY Smooth Virtual
Fitness Trainer USB device to you compatible Smooth Fitness exercise
machine. Displayed on the equipment will be your name, weight height and
age. Press “START” button to begin your workout, the console will record your
exercise data automatically, every 20 seconds, to your MY Smooth Virtual
Fitness Trainer USB device. After your exercise session is complete, Insert
the MY Smooth device in to the USB port of your PC or MAC to upload your
data to The MY Smooth Virtual Fitness Trainer online health management
program. The detailed reports show your exercise and health results, trends
and recommendations to better achieve and maintain your fitness goals.

e romc QcTC0
WLLLUH}_ }l'_ll_l\
cAL ™ N [ x(
L )

SPEED

X 1y

UL | (e ooumssoorioaes| Wb oist
RPM :'" TINE .. ":: : .. : :': WATTS

18



http://www.mysmoothtrainer.com/

I COMPUTER OPERATION

Console Functions

DDG Uﬂ DUU Dwﬂ CALORIES:
CAI- U U U ® Count Up: Measuring total calories your body burned during
SIE ﬂ Qﬂ Q[| U G exercise.
— = | L) P 4
C NN T W Y ® Display range: 0 ~ 9999.
SPEED SPEED:
A =7 A 7 ® Displays the current speed KM/MILE during exercise.
zem U000 Pe i ]
rp |‘|_' r@ (S—
W[l
STEPRPS NCLINE RPM (Revolutions Per Minute):
GDUG DUG UG M ® Display range: 0 ~ 999.
RPM |- o
L
U Aj AJ Vo
TIME:

® Count Up: If a target time was not selected, TIME will count

SIET g D ﬁED [ D \_U up from 0:00 to maximum 99:59 minutes.

TIME | 1 (.71 [T ®  Count Down: If you have set the target time (0:00 ~ 99:00)
gy L Lol (] L 1y get fme (0:00 - 99:00),
ﬁ <N T _Nog the computer will count down from that selected target time
down to 0:00.
7 WATTS:
lh \,|| H||I Ull HT_,—\B\UJET ° . . .
K K - WATTS Displays the current value of Watt during exercise.
— | .
I”LII "/Lll' In ',', N ® Display range: 0 ~ 9999.
\“D"_.
DISTANCE:
== ® Count Up: If a target distance was not selected, this would
DUI’T DU’U D\T/’G DUU measure the total distance from 0:00 to 999.9 km/mile.
.y I : .
i = SETT ®  Count Down: If you have set the target distance, the

computer will count down from that selected target distance

Iy f\]\ i |\| .
|/I G |- G || U | U
AN AN DIST down 10 0.
] Display POWER SUPPLY status.

HAND PULSE / HEART RATE:
® To display your heart rate you must wear the chest belt or
place both of your hands on the Pulse Sensors located on
the Handlebars. Your pulse will be displayed approximately
\ / 5 seconds after the heart symbol 2 4 is displayed.
‘ 5 IET ® If you do not wear the chest belt or place your hands

(—¢ . correctly on the pulse sensors, the computer will shut off the
L .|,~| Q ‘ U pulse circuit. To reactivate the pulse feature, properly place
C N Wal N
your hands back on the Pulse Sensors and the pulse
readout will appear again.
-IE: When the MY SMOOTH USB is plugged into the

console, the USB signal will be displayed on the
console.

19



I COMPUTER OPERATION

OO O] | GENDER:
N Display range:
RN | EEEEEN | (NN
ERREE (b (e (E (e Q
COOO0OmOCOED MO OmO0000 | Male:
(IO | (OO }
LI I MO | paae: A
D_D R
Z QU8 VWBE’EGM{WB&BM 8EBE 20BE BB/88
T EEE_ EEEE ' AGE:
m EE EmN _
=..= = — =.. ) Display range:
- - 10 ~ 99 years old; in 1 year increments
5 § EEN BEEEE NOTE: Although the console allows an age entry
RHBGHTSD Y iSOwME3D 2T | 108/28 beginning at 10 years old, the product is not
SET :‘ .." recommended for use by children.

- LY

T i i Wisls)
2 A HEIGHT 5B Bn Kol GEBmAEEE C0BE 88/88 | ¢  igpiay range:
N (N 3 FEET 4 INCHES ~ 7 FEET:; 1 INCH increments / 101 ~ 214
v (0 0T

lrnJ

=)
=)
i

I a - CM; 1 CM increments; this product is not recommended for
Ul — »];
@Mﬁﬁh’ I J' _|'__/ ' ' ' use by children.
N\
] EEEE_ _EEE WEIGHT:
u E EER =
] E_ =N ; :
u 11 1] [ [ ] ® Display range:
= = = ™ - 45 ~ 400LBS; 1 LB increments / 20 ~ 181 KGS; 1 KG

[ | |
ENEEE EEEE |
QEEHTSD"  1SOwMEID 20 {108/28

increments; this product is not recommended for use by

children.
(- ™
| |
EEEEE EE EEE [ [ ] TARGET H.R.:
] HE EH EE B® .
| HE EEH EHE ® Display range:
= =..= =..l = .= 0 ~ 180 BPM (b i ; i
H - - - 50 ~ (beats per minute) ; 1 BPM increments.
] HE B E EEE
RHEGHTSD " 50mMEIB 20 ¢ 158/28
-
SET
¢« 19
« o

20



I COMPUTER OPERATION

MLIMIILTI
N lq Ny H L
cAL M
U HP
- iy ENEEEEEEEEEEEEEEEEEE fn
LS SIBGHTSD T ISOuwME3DS0 {106/08 Ll pisr
- i'l e ™1 )
RPM E TIME . ' .-‘ .-' L

Press any button on the console to turn on the computer
Make sure that the power cord is properly plugged into the socket.
b. The computer would automatically shut off after 5 minutes of inactivity.
c. Press any button on the console to turn on the computer. After a few seconds, the display will then light up with a short

beep sound, indicating the computer is ready for use.

”Start Pause” button, as an easy way to reset the computer and enter into POWER ON status

Hold the START/PAUSE button for a few seconds to reset the computer and return alll

' . workout values to zero, and enter into POWER ON status.
fl O
—7 sTART/PAUSE %.M@.%.%.%.%MM%.&%

..
=g
p—
4

CAL IIIIIIII ENEEER Illl '. '.
' | ll ‘
SPEED - —+ e
" " Illlllllllllllllll:: HE
LIL  emonsor  isowke3ses i08/28 LIk pist
A e T e A
o ” ot A0 000 LM
POWER ON status
MANUAL PROGRAM
QUICK START: ENTER the USER DATA
Pressing the START button when in the Press the UP or Down Button until MANUAL is
Power on status screen will immediately displayed. Press Enter to confirm. Once the
start a manual program or MANUAL program has been chosen you will

enter your personal information by following
the directions on the next page.

21



COMPUTER OPERATION

DO0CO0000000000000
OooC0000000000000
| [ [
[0
[
T
1 [/
DO000000000000000

E6iT 588 i lige! BEB w8266 2086 B8/88
a. After pressing the UP or Down buttons to enter into MANUAL PROGRAM press ENTER to Confirm, the

]
:DD'

||
EHDD

se IO
e\

GENDER setting will appear with Q /Male icon display flashing.

e

b. Use the UP or DOWN buttons to set your gender (Male: ‘ or Female: - ).
c. Pressthe ENTER button to confirm.

EN_  EEE_ EEEN C. SET YOUR AGE
H E N | I |
u H E u
HEEE B EEE EEE
| H B H B
| | | N | | N |
W EER Emmm a. The AGE setting will appear with “AGE” flashing on the display.
SHOMSDT  ISOwME3020 { 108/28 _
oer - b. Use the UP or DOWN buttons to set your AGE (10 ~ 99 YEARS OLD; in 1 YEAR
' [] ' INCREMENTS).
Y <N

c. Pressthe ENTER button to confirm .NOTE: Although the console allows an age entry
beqginning at 10 years old, the product is not recommended for use by children.

D. SET YOUR HEIGHT

sz [S—r) N ..-' -

?W_HE D_O .-ﬁ _‘ K_\‘ a. The HEIGHT setting will appear with HEIGHT flashing on the display.

A (QQ ‘-'l' (1 b. Use the UP or DOWN buttons to set your HEIGHT (3 FEET 4 INCHES ~ 7
FEET; in 1 INCH INCREMENTS/ 101 ~ 214 CM; in 1 CM INCREMENTS).

c. Pressthe ENTER button to confirm.
NOTE for HEIGHT: The product is not recommended for use by children

E. SET YOUR WEIGHT

a u
] n | I |
o | [ 1]} | | | ]
] | | | | ]
] | | | B | | |
WG " - a. The WEIGHT setting will appear with “LBS” flashing on the display.
 § S0 50wMGE3D 20 ¢ 108/208
— b. Use the UP or DOWN buttons to set your WEIGHT (45 TO 400 LBS / 20 TO 181KGS; in 1

SET 0= 1
(W] LBS/KG INCREMENTS).

S,
c. Press the ENTER button to confirm.
NOTE for WEIGHT: The product is not recommended for use by children

22



COMPUTER OPERATION

F. SET THE TIME

LHEIGHT S 7" 1S0wAGE 30

g
<

1108/28

—1
L
)
X
" ay,
e o
o,
.
" ay,
-‘

NOTE for TIME:

INCREMENTS).

Press the ENTER button to confirm.

The TIME setting will appear with “TIME” flashing on the display.
Use the UP or DOWN buttons to set the desired TIME (00:00 TO 99:00; in 1 MINUTE

® Count Up: If a target time was not selected, the TIME will count up from 0:00 to a maximum of 99:59 minutes

® Count Down: If you have set the target time, the console will count down from that selected target time to

0:00

G. START TO EXERCISE

Press START/

H. CHANGING THE RESISTANCE SETTING

You can change the resistance level (from 1 to 16 levels) at any time during workout

by pressing the UP or DOWN buttons

to begin your exercise.

EEEEEEEEEEEEEEEEEEEE
EEEEEEEEEEEEEEEEEEEE
& LHEIGHT 5830 Kg=! B35ACESS 2558 83/88

23




COMPUTER OPERATION

CONSOLE INSTRUCTIONS — PROGRAM (P2 ~ P10)

A. ENTER THE PRESET PROGRAMS

To enter one of the nine preset programs.

a. Press any button on the console to turn on the computer. After a few seconds, the display will then light up with
a short beep sound, indicating the computer is ready for use.

b. Make sure that the power cord is properly plugged into the socket.

C. The computer would automatically shut off after 5 minutes of inactivity.

d. Press the UP or DOWN buttons to select program 2 ~ 10 (SEE PROGRAM SELECTION ON PAGE 25)
€. Once the preferred program is displayed press enter to confirm.

f. Enter your USER Data

B. SET YOUR GENDER

IR
IR A
OO | [ |
IR [T [ [
E BN [ | (O] [
L]

I

:DD

I [N | (O |
(I A
I |

MEelT 8B 8=/ BRBwE B8 2086 BB/88 |

MEIDD
L ]n

a. After pressing the UP or Down buttons to enter into MANUAL PROGRAM press ENTER to Confirm, the

GENDER setting will appear with ‘ /Male icon display flashing.

.

b. Use the UP or DOWN buttons to set your gender (Male: ‘ or Female: o ).
c. Pressthe ENTER button to confirm.

C. SET YOUR AGE

RHBGHTSS S90wME3G 20  108/28
-—
seT b
- LY

a. The AGE setting will appear with “AGE” flashing on the display.
b. Use the UP or DOWN buttons to set your AGE (10 ~ 99 YEARS OLD; in 1 YEAR INCREMENTS).
c. Pressthe ENTER button to confirm NOTE: Although the console allows an age entry beginning at 10 years old, the

product is not recommended for use by children.

24



\ COMPUTER OPERATION

D. SET YOUR HEIGHT

T2 2 HEIGHT 8B3¢n He= B8P SE 20BE 88/88

e 7] ) N a. The HEIGHT setting will appear with HEIGHT flashing on the display.
[WE g Lﬁ'._\‘ Kﬁ;‘ b. Use the UP or DOWN buttons to set your HEIGHT (3 FEET 4 INCHES ~ 7

GO0 '_.' U L 'l. ' FEET; in 1 INCH INCREMENTS/ 101 ~ 214 CM; in 1 CM INCREMENTS).

c. Pressthe ENTER button to confirm.

NOTE for HEIGHT: The product is not recommended for use by children

E. SET YOUR WEIGHT

u . = a. The WEIGHT setting will appear with “LBS” flashing on the display.
NEEEN EmEm mEm b. Use the UP or DOWN buttons to set your WEIGHT (45 TO 400 LBS /20 TO 181KGS; in 1
QUEGKTSD " 1SDwAGE3C 20 ¢ 108/28
“er e LBS/KG INCREMENTS).

(]
(] :' Ly c. Pressthe ENTER button to confirm.
NOTE for WEIGHT: The product is not recommended for use by children

F. SET THE TIME
EEEEE EEE B N EEEN
P
[ = B B Emm d. The TIME setting will appear with “TIME” flashing on the display.
B sBm B B Bmmm | © Usethe UP or DOWN buttons to set the desired TIME (00:00 TO 99:00; in 1 MINUTE

RUEGHTST T ISOwAGE3T20 | 108/28 INCREMENTS).
SET -‘ .".." ." f.  Press the ENTER button to confirm.

NOTE for TIME:
@ Count Up: If a target time was not selected, the TIME will count up from 0:00 to a maximum of 99:59 minutes

® Count Down: If you have set the target time, the console will count down from that selected target time to
0:00

25



COMPUTER OPERATION

G. START TO EXERCISE

0,

% START/PAUSE

Press START/ to begin your exercise.

H. CHANGING THE RESISTANCE SETTING

You can change the resistance level (from 1 to 16 levels) at any time during workout by pressing the UP or DOWN button

& LHEIGHT 5580 Kg=! 335ACE RS 2558 83/88

26



COMPUTER OPERATION

(CTEUT | ACC
wEIOHT LO5Y NOV INTERVAL
cAL 1 ) CAL
U HP 0 HP
SPEED SPEED
% FM FF " EEEEE i
Ll [ RRRERR R ), L{L{ [mmntnun e )
: e on
RPM 3 TINE .'=:=: Emm RPM E TINE ""' ullﬂi
P1 WEIGHT LOSS P2 NOVICE INTERVAL
TMT TMT (ANl MO M ™™
LIV, _LHHERV HL Hy r H IN ELlrlB
= P~ 0 HP
SPEED SPEED
e O H= o
eI eI
RPM g TIME .-'..-' .-' u WATTS RPM E TIME .-".-' .-' u WATTS
P3 INTERMEDIATE INTERVAL P4 MOUNTAIN CLIMB
TIi 1 T™
HILL CLIMD ROLLING  HILLS
“ 0 HP = 0 HP
SPEED SPEED n ™ n
00 mootipsiifiismtteny 00, | [feefedad, 00,
el =izl T
RPM E TIME .-'..-' '-' u WATTS RPM ﬂ TIME ﬂ.u ..-‘ ﬂmm
P5 HILL CLIMB P6 ROLLING HILLS
m TMT I T
GRALINTERVAL PLATERY
= 0 HP « 0 HP
e M T E E T e Fifl|  sesssssssssssss FIr
L{L{ [mamnntusutntnmn )] LIL{ [nRSRsRRRAERRRRnn ()],
e lalz :
RPM E TIME .-".-' .-' u WATTS RPM B TINE E'E‘ ﬁ B'ﬂm
P7 GRADUATING INTERVAL P8 PLATEAU
My TMT ]| T
H.U V. LIV ER VI 4 ER
=1 =] HP
SPEED nn SPEED nn
e e MO
e T T 1B 101 1%
v Dive ggagag Le e Dime JUVQL4| Dwn
PO ADVANCED INTERVAL P10 LADDER

27




COMPUTER OPERATION

CONSOLE INSTRUCTIONS — PROGRAM (P11 ~ 12)

_ UtR o ISER?
=l 10 R T
i L 1 N ' O O =S [ 14
= O™ gy 0= - g OO0 [
P11 USER 1 P12 USER 2

To enter one of the 2 USER programs.

a. Press any button on the console to turn on the computer. After a few seconds, the display will then light up with
a short beep sound, indicating the computer is ready for use.

b. Make sure that the power cord is properly plugged into the socket.

C. The computer would automatically shut off after 5 minutes of inactivity..
d. Pressthe UP or DOWN buttons to select program 11~12

e. Once the preferred program is displayed press enter to confirm.

f.  Enter your USER Data

B. SET YOUR GENDER

IR O
I O
|| [ |
IR W] [ [
DoOOMCCOm0 om0 COmC00 00
CJCIC T I ]
A
IR

MR 8B i =l BB 0e68 2086 88/88 __|

DD:

;D:
000

Se EHDD
n\

a. After pressing the UP or Down buttons to enter into MANUAL PROGRAM press ENTER to Confirm, the

GENDER setting will appear with ‘ /Male icon display flashing.

e

b. Use the UP or DOWN buttons to set your gender (Male: ‘ or Female: G ).
c. Pressthe ENTER button to confirm.

28



I COMPUTER OPERATION

CONSOLE INSTRUCTIONS — PROGRAM (P11 ~ 12)

C. SET YOUR AGE

]
RHEGHTST 90mME3G 20 { 108/28
-—
seT b
- LY

The AGE setting will appear with “AGE” flashing on the display.

b. Use the UP or DOWN buttons to set your AGE (10 ~ 99 YEARS OLD; in 1 YEAR INCREMENTS).

c. Pressthe ENTER button to confirm .NOTE: Although the console allows an age entry beginning at 10 years old, the
product is not recommended for use by children.

D. SET YOUR HEIGHT

a. The HEIGHT setting will appear with HEIGHT flashing on the display.

b. Use the UP or DOWN buttons to set your HEIGHT (3 FEET 4 INCHES ~ 7
FEET; in 1 INCH INCREMENTS/ 101 ~ 214 CM; in 1 CM INCREMENTS).

c. Pressthe ENTER button to confirm.

NOTE for HEIGHT: The product is not recommended for use by children

E. SET YOUR WEIGHT

] | [ [ 1] L 1 ||

- = == "

E E'": .“'= a. The WEIGHT setting will appear with “LBS” flashing on the display.

NEEES mmEm  mEm b. Use the UP or DOWN buttons to set your WEIGHT (45 TO 400 LBS /20 TO 181KGS; in 1

RHEIGRT ST " {SOwAGE3D 20 ¢ 108/28

ser el LBS/KG INCREMENTS).
¢ 48 | c Pressthe ENTER button to confirm.

NOTE for WEIGHT: The product is not recommended for use by children

29




I COMPUTER OPERATION

CONSOLE INSTRUCTIONS - PROGRAM (P11 ~ 12)

F. SET THE TIME
EEEEE ENE B N EEEE
m = mmEH=
H 5B EEmm g. The TIME setting will appear with “TIME” flashing on the display.
B mBm B B Bmmm | D Usethe UP or DOWN buttons to set the desired TIME (00:00 TO 99:00; in 1 MINUTE
RUEGHTSS T (SCwMGE3C 20 ¢ 108/28 INCREMENTS).
seT g D401 )™ i. Pressthe ENTER button to confirm.
TIME .. . ' . ' . '
-l " '- —

NOTE for TIME:
® Count Up: If a target time was not selected, the TIME will count up from 0:00 to a maximum of 99:59 minutes

® Count Down: If you have set the target time, the console will count down from that selected target time to 0:00

G. START TO EXERCISE

0,

% START/PAUSE

Press START/ to begin your exercise.

H. CHANGING THE RESISTANCE SETTING

You can change the resistance level (from 1 to 16 levels) at any time during
workout by pressing the UP or DOWN button

& RHEIGHT 59350 Kg=! B88uwAGESS 2083 85/38

. Programming the 2 USER programs.

Once the USER data has been entered press the UP or DOWN buttons to adjust the level of the first segment.
Press enter to confirm and move to the next segment

Repeat this process until the program has been completed.

Press start to save and begin the program

This program can be overwritten at any time in the set up screen.

R

30



I COMPUTER OPERATION

CONSOLE INSTRUCTIONS -H.R.C. PROGRAM (P13)

HR L

caL 1]
U . HP
v dith
i 1
u-u RHEGHTSD " Eaumaaeo 1108/28 u'u DIST
e i1 Y|
wo Qe gy el U

Press any button on the console to turn on the console
a. Press any button on the console to turn on the computer. After a few seconds, the display will then light up
with a short beep sound, indicating the computer is ready for use.
b. Make sure that the power cord is properly plugged into the socket.
C. The computer would automatically shut off after 5 minutes of inactivity.

”HOLD TO RESET” button, an easy way to reset and enter into POWER ON status

RESET buton a fon seconde, al he &M%,%,%@_&M&M@M

data will reset to the initial value and the
computer will return to POWER ON
status. SPEED

‘.
0]

{
1
LY |V guonsnr  isowse3szoi08/e8 LIkl oist

e D = D= I
e e e e A

POWER ON status

RPM

PROGRAM (P13)

Press the UP or DOWN buttons to select PROGRAM (P13) and then press the ENTER button to confirm

B. SET YOUR GENDER

RN I
I
I | | O
0[O
CC I T e e ey
CJCIC T I ]
O
IR
HE

BT ABE S el BRBwAGEEE 2085 B8/88

a. After pressing the UP or Down buttons to enter into MANUAL PROGRAM press ENTER to Confirm, the

GENDER setting will appear with ‘ /Male icon display flashing.

—~—l

o

Use the UP or DOWN buttons to set your gender (Male: ‘ or Female: Vo ).
Press the ENTER button to confirm.

o

31



I COMPUTER OPERATION

C. SET YOUR AGE

]
RHBGHTSS S0mME3G 20  108/28
-—
seT b
- LY

a. The AGE setting will appear with “AGE” flashing on the display.

b. Use the UP or DOWN buttons to set your AGE (10 ~ 99 YEARS OLD; in 1 YEAR
INCREMENTS).

c. Pressthe ENTER button to confirm.

NOTE: Although the console allows an age entry beginning at 10 vears old, the product is not recommended

for use by children.

D. SET YOUR HEIGHT

% QI HEIGHT §'88 %0 liee! BERu:AREGH 21

TIE =
hlﬂ,wr‘*A} > '

kﬁ‘g[) O. U'. ‘

Ly

068 88/88 The HEIGHT setting will appear with HEIGHT flashing on the display.
b. Use the UP or DOWN buttons to set your HEIGHT (3 FEET 4 INCHES
J ‘ ~7 FEET; in 1 INCH INCREMENTS/ 101 ~ 214 CM; in 1 CM
] ' INCREMENTS).

c. Pressthe ENTER button to confirm.

NOTE for HEIGHT: The product is not recommended for use by children

E. SET YOUR WEIGHT

n EEEE_ _EEE
] E EE =
] E_EN
] EEEN_  EEE
] = g
u E_ EE_H
ENEEE EEEE  EEE
RUEGHTSDT  ISDwAGE30 2D | 108/28
N\
sev d_ )i
oy

o 9

The WEIGHT setting will appear with “LBS” flashing on the display.

Use the UP or DOWN buttons to set your WEIGHT (45 TO 400 LBS /20 TO 181KGS;
in 1 LBS/KG INCREMENTS).

Press the ENTER button to confirm.

NOTE for WEIGHT: The product is not recommended for use by children

F. SET THE TIME

LHEIGHT S 7" 1SOwAGE 30 20 1 108/28
ser =g Y04 0™
gy W

NOTE for TIME:

j-  The TIME setting will appear with “TIME” flashing on the display.

k. Use the UP or DOWN buttons to set the desired TIME (00:00 TO 99:00; in 1
MINUTE INCREMENTS).

I.  Press the ENTER button to confirm.

@ Count Up: If a target time was not selected, the TIME will count up from 0:00 to a maximum of 99:59 minutes

® Count Down: If you have set the target time, the console will count down from that selected target time to 0:00

32




I COMPUTER OPERATION

CONSOLE INSTRUCTIONS -H.R.C. PROGRAM (P13)

EEEEE EE EER | ]

B B EER BER ® | a TheTARGET HEART RATE will appear with the value of the TARGET HEART RATE

n HEEE EEE = ER

B ® mm mE & flashing on the display.

| | HE EE B EER i

L arre—— b. Press the UP or DOWN buttons to set your desired TARGET HEART RATE (50 ~ 180
SET d 19 BPM (BEATS PER MINUTE; in 1 BPM INCREMENT).

« c. Press the ENTER button to confirm TARGET HEART RATE value.

H. START EXERCISE

START/ button: Press START/ to begin the exercise.

START/PAUSE

I. MUST-KNOWN HEART RATE PROGRAM INFO.

0
MONITOR YOUR CURRENT PULSE TO COMPARE WITH YOUR SET TARGET e .
HEART RATE: ENNA SRR AREEs e
; : . : Oo000000000000000000
® 3 minute WARM UP time: After enter the H.R.C. program, the program will begin J\L_\I_,JHLHLUJJ‘HJHLJHJ‘}TLJH
||| 1L | |
with a 3 minute WARM UP, during the WARM UP, the console will detect the user’s & RHEIGHTSBB 6 Kex! BE8AGEBE 2088 88/88
heart rate through the hand pulse sensors or wireless chest belt. During the WARM SET D@U D"'." ."
UP period, the torque/resistance level is available to adjust from 1 ~ 16 levels. ' ‘@ .',.*' ."
® After the 3-minute warm up is complete, then go into the H.R.C. main program (the

time will change to your desired step-up time, the resistance will return to the Level 1). The console at this time will
monitor your actual pulse and adjust the resistance/torque level automatically to keep your pulse within your TARGET
HEART RATE ZONE.
® |f you current pulse > (the value of the TARGET HEART RATE + 10), the console would decrease one
resistance/torque level automatically. ¥ r
® If you current pulse < (the value of the TARGET HEART PHU JE
RATE - 10), the console would increase one A Y.
resistance/torque level automatically. amnm |"|' e
NOTE: During H.R.C. main program, if you do not wear a ,
chest belt or place your hands correctly on the pulse DO00000000 M| 1) [ HH SEr
p y y p * 00 s
sensors, after 30 seconds, the console will display “NO > 0 001 ™4 =
S ' i l=h=ls
HEART RATE” message and then turn off the pulse circuit e {1 ILOUBEY | ‘¢J~.-‘ 1 .;" ..* ,‘f i
. . ¢ @ -U -'.-'a ' =
and stop the program. The console will then display an
error message “PAUSE”. Press START button and be sure to wear a chest belt or place your hands back on the
Pulse Sensors correctly, the pulse readout will appear again and continue starting the program.

0o00o0og
oo0o0n
000000
O

L0
O
0

0

0000000000000CM0
00000000000 \IIHW =
DO000000000C A0 ‘ﬂ

33



I COMPUTER OPERATION

CONSOLE INSTRUCTIONS -H.R.C. INTERVAL PROGRAM (P14)
HRC INTERVAL

CAL :' :.l Fl
ST :
SPEED
EEEEE -
0% mEE m w :l:l
LW quemsor isowe320:ioases Ll oist

: TIHE :-::: " : " ,'::mns

Prior information: Press any button on the console or begin pedaling to turn on the console
a. Make sure that the power cord is properly plugged into the socket.
b.  The console would automatically shut off after 5 minutes of inactivity.
c. Press any button on the console or begin pedaling to turn on the console. After a few seconds, the console will then
light up with a short beep sound, indicating the console will be ready for use.

Prior information: "HOLD TO RESET” button, an easy way to reset and enter into POWER

ON status
Continue pressing HOLD TO RESET g%%%g%g%%%%%g%%%
. IIIIIIIIII “"
button a few seconds, all the data will "-
reset to the initial value and the console SPEED I I
will return to POWER ON status. LI [ e oareg| bkl oasr
seT )4 0404 )4 ]
RPM ” J'W.CKE. '. '. '. ' '.'VIATTS

Normal way to operate PROGRAM (P14) POWER ON status

A. ENTER P14

UP or DOWN button and then ENTER button:
Press UP or DOWN button to select H.R.C. INTERVAL PROGRAM (P14) and then press ENTER button to
confirm and enter PROGRAM (P14).

B. SET YOUR GENDER

e 1
1
EEENE | AENNEE | EEEEN
EaEEN 5 EENE 5 SEsE

I ([
B ™™ -8 | UPor DOWN button & then ENTER button:
]

It
0 o o o
MBI B & el BB wARERE 2066 B8/68

a. After pressing the ENTER button to enter into H.R.C. INTERVAL

PROGRAM (P14), the GENDER setting will appear with Q /Male icon display flashing.

&
b. Use UP or DOWN buttons to set your gender (Male: or Female: o ).
c. Press the ENTER button to confirm your GENDER and enter the mode to set the AGE.

34



I COMPUTER OPERATION

CONSOLE INSTRUCTIONS -H.R.C. INTERVAL PROGRAM (P14)

.... .l.- [ L[]
SEEE & mmm Emm a. The AGE setting will appear with “AGE” flashing on the display.
R oEE AR b. Use the UP or DOWN buttons to set your AGE (10 ~ 99 YEARS OLD; in 1 YEAR
E E EEE EEEm - JUsethe uttons to set you ( ;
RUEGHTSEY'  ISOWMEIC20 | 108/28 INCREMENTS).
SET =901 | c. Pressthe ENTER button to confirm.
- L

NOTE: Although the console allows an age entry beginning at 10 years old, the product is not recommended
for use by children.

D. SET YOUR HEIGHT

a. The HEIGHT setting will appear with HEIGHT flashing on the display.

b. Use the UP or DOWN buttons to set your HEIGHT (3 FEET 4 INCHES
~7 FEET; in 1 INCH INCREMENTS/ 101 ~ 214 CM; in 1 CM
INCREMENTS).

c. Pressthe ENTER button to confirm.

NOTE for HEIGHT: The product is not recommended for use by children

E. SET YOUR WEIGHT

] [ 111} L 11|

P oE §E "

E E'": .“'= a. The WEIGHT setting will appear with “LBS” flashing on the display.

NEEES mmEm  mEm b. Use the UP or DOWN buttons to set your WEIGHT (45 TO 400 LBS / 20 TO 181KGS;

RHEIGRT ST " {SOwAGE3D 20 ¢ 108/28

ser el in 1 LBS/KG INCREMENTS),
" W] c. Press the ENTER button to confirm.

NOTE for WEIGHT: The product is not recommended for use by children

F. SET THE TIME

EEEEE EEE B N EEEE
T
H E B EEmm a. The TIME setting will appear with “TIME” flashing on the display.
B mEm B B Emmm | P Usethe UP or DOWN buttons to set the desired TIME (00:00 TO 99:00; in 1
RUEGHTSE " (SOwAGE30 20 { 108/28 MINUTE INCREMENTS).

SET -‘ .".." ." c. Pressthe ENTER button to confirm.

NOTE for TIME:
® Count Up: If a target time was not selected, the TIME will count up from 0:00 to a maximum of 99:59 minutes

® Count Down: If you have set the target time, the console will count down from that selected target time to 0:00

35



I COMPUTER OPERATION
CONSOLE INSTRUCTIONS -H.R.C. INTERVAL PROGRAM (P14)

(!

50wAGE30 20 1108/28
-4

C.

G. SET THE HIGH TARGET HEART RATE

a. The HIGH TARGET HEART RATE setting will
appear with the value of HIGH TARGET HEART
RATE flashing on the display. NOTE: the default
value of HIGH TARGET HEART RATE is based
on 75% of (220 — your age).

b. However, if the default value of HIGH TARGET

HEART RATE doesn’t match your fitness level, you are able to use the UP or
DOWN button to adjust your HIGH TARGET HEART RATE (70 ~ 180 BPM
(BEATS PER MINUTE; in 1 BPM INCREMENT). NOTE: The HIGH TARGET
HEART RATE must be_at least 10 beats per minute higher than the LOW
TARGET HEART RATE in order to make this program functional. Make sure

Age Average Max./High
Heart Rate 75%
20 150 beats per minute
25 146 beats per minute
30 142 beats per minute
35 138 beats per minute
40 135 beats per minute
45 131 beats per minute
50 127 beats per minute
55 124 beats per minute
60 120 beats per minute
65 116 beats per minute
70 112 beats per minute

Reference Table

that the setting value of HIGH TARGET HEART RATE is obtainable according to your current fitness level as
the console will monitor your actual heart rate comparing with HIGH TARGET HEART RATE and automatically

adjust the resistance level.
Press the ENTER button to confirm HIGH TARGET HEART RATE value

and go to the LOW TARGET HEART RATE setting.

H. SET THE LOW TARGET HEART RATE

u mm | |
n n H B RN
| n H H BN
u u H B E N
n n H E AN
] E EEEN
EEEE [ | | H B
QUEGTSST  (SOwAGE3020 { 108/28
SET .- .-‘
-
- L

HEART RATE doesn’t match your fitness level, you are able to press the UP
or DOWN button to adjust your LOW TARGET HEART RATE (50 ~ 160
BPM (BEATS PER MINUTE; in 1 BPM INCREMENT). NOTE: LOW
TARGET HEART RATE must be at least 10 beats per minute lower than

a. The LOW TARGET HEART RATE setting will

appear with the value of LOW TARGET

HEART RATE flashing on the display. NOTE:

the default value of LOW TARGET HEART

RATE is based on 60% of (220 — your age).

d. However, if the default value of LOW TARGET

Age Target Heart Rate Zone
(60% of Min./Low Heart
Rate)

20 120 beats per minute

25 117 beats per minute

30 114 beats per minute

35 111 beats per minute

40 108 beats per minute

45 105 beats per minute

50 102 beats per minute

55 99 beats per minute

60 96 beats per minute

65 93 beats per minute

70 90 beats per minute

Reference Table

the HIGH TARGET HEART RATE in order to make this program functional. Make sure that the setting value of

LOW TARGET HEART RATE is obtainable according to your current fitness level as the console will monitor

your actual heart rate comparing with LOOW TARGET HEART RATE and automatically adjust the resistance

level.

Press the ENTER button to confirm LOW TARGET HEART RATE value.

00

z START/PAUSE

I. START EXERCISE

Press START/ to begin the exercise.

36




I COMPUTER OPERATION

CONSOLE INSTRUCTIONS -H.R.C. INTERVAL PROGRAM (P14)

J. MUST-KNOWN HEART RATE PROGRAM INFO. DO00000000000000000
1

The CONSOLE MONITOR will help vou reach your ideal LOW & HIGH TARGET A mE
CO00000000000000000

HEART RATE ] O
a. 3 minute WARM UP time: After entering the H.R.C. Interval program, the J”LJHLJ”LH*H*HJHLJHLJ\FHJ‘E
program will begin with a 3 minute WARM UP period, during the WARM UP & RHEGHTBB8 G Ko=! B8BMEBE 2088 88/88

period, the console will detect the user’s heart rate through the hand pulse
sensors or wireless chest belt. During this time, the torgue/resistance level is

C e

adjustable from 1 ~ 16 levels. NOTE: During the WARM UP period, the console
will start monitoring your actual heart rate to see whether you
can achieve your preset LOW TARGET HEART RATE.
After the 3-minute warm up period, the console will start
adjusting the resistance level automatically to achieve the
preset LOW TARGET HEART RATE if it was not achieved
during the WARM UP period. Once your actual heart rate
has reached the preset LOW TARGET HEART RATE value,
the resistance level will remain the same for about 2
minutes. NOTE: If your actual heart rate did not reach to your preset LOW TARGET HEART RATE value, the
console will continue increasing the resistance level every 15 seconds until your actual heart rate reaches the
preset LOW TARGET HEART RATE value.

Once your actual heart rate is in the LOW TARGET HEART RATE ZONE and the 2-minute period ends, the console
will start increasing the resistance level until your actual heart rate achieves the preset HIGH TARGET HEART RATE
value. Once you actual heart rate is equal to your preset HIGH TARGET HEART RATE value, the resistance level will
remain the same for an additional 2 minutes. NOTE: If your actual heart rate did not reach to your preset HIGH
TARGET HEART RATE value, the console will continue increasing the resistance level every 15 seconds until
your actual heart rate reaches the preset HIGH TARGET HEART RATE value.

WARM-UP

EXERCISE METHOD

. Once your actual heart rate is in the HIGH TARGET HEART RATE ZONE and the 2-minute period ends, the console

will start decreasing the resistance level in order to lower you actual heart rate again to the preset LOW TARGET
HEART RATE value. Once you actual heart rate has reached the preset LOW TARGET HEART RATE value, the
resistance level will remain the same for about 2 minutes. NOTE: If your actual heart rate did not reach to your
preset LOW TARGET HEART RATE value, the console will continue decreasing the resistance level every 15
seconds until your actual heart rate reaches the preset LOW TARGET HEART RATE value.

The workout will continue this cycle until the workout time reaches 0:00.

37




I MUSCLE CHART

Targeted muscle groups:

1
() ©

U U

'

The exercise routine that is performed on this product will develop primarily lower body muscle groups.
groups are shown in gray color on the chart below.

MUSCLE GROUPS

Shoulder muscles

Pectoral muscles
Bicep muscle
Abdominal muscles

Forearm muscles

Quadricep muscles

Calf muscles
Trapezius muscles
Tricep muscles
Back muscles
Gluteal muscles

Hamstring muscles

These muscle

38




I STRETCHING ROUTINE

Warm up and cool down:

A successful exercise program consists of a warm-up, aerobic exercise, and a cool-down. Do the entire program at least two and
preferably three times a week, resting for a day between workouts. After several months, you can increase your workouts to four or
five times per week.

Warming up is an important part of your workout, and should begin every session. It prepares your body for more strenuous
exercise by heating up and stretching out your muscles, increasing your circulation and pulse rate, and delivering more oxygen to
your muscles. At the end of your workout, repeat these exercises to reduce sore muscle problems. We suggest the warm-up and
cool-down exercises on the following pages:

Toe Touch: ‘ Shoulder Lift:

Slowly bend forward from Lift your right shoulder up @
your waist, letting your back toward your ear for one

and shoulders relax as you count. Then lift your left )
stretch toward your toes. shoulder up for one count as

Reach down as far as you you lower your right shoulder.

can and hold for 15 counts. ’

Hamstring Stretch:

Sit with your right leg
extended. Rest the sole of
your left foot against your
right inner thigh. Stretch
toward your toe as far as
possible. Hold for 15
counts. Relax and then
repeat with left leg extended.

Inner Thigh Stretch: ‘

Sit with the soles of your feet
together with your knees
pointing outward. Pull your
feet as close into your groin
as possible. Gently push
your knees towards the floor.
Hold for 15 counts.

Calf-Achilles Stretch:

Lean against a wall with your
left leg in front of the right and
your arms forward. Keep your
right leg straight and the left
foot on the floor; then bend
the left leg and lean forward
by moving your hips toward
the wall. Hold, and then
repeat on the other side for
15 counts.

Side Stretch: ‘

Open your arms to the side
and continue lifting them until
they are over your head.
Reach your right arm as far
upward toward the ceiling as
you can for one count. Feel
the stretch up your right side.
Repeat this action with your
left arm.

Rotate your head to the right
for one count, feeling the
stretch up the left side of your
neck. Next, rotate your
head back for one count,
stretching your chin to the ’
ceiling and letting your mouth
open. Rotate your head to
the left for one count, and
finally, drop your head to your l
chest for one count. .

>




PRODUCT PARTS DRAWING (A)

40



PRODUCT PARTS DRAWING (B)

41



NO. |Part Name Q'ty NO. |Part Name Q'ty
1 |Main Frame 1 36 |Rotator Cuff 2
2 |Front Stabilizer 1 37 |Upright Sleeve 1
3 |Rear Stabilizer 1 38 |Hand Pulse Upper Cover 2
4 |Left Sliding Rail 1 39 |Hand Pulse Bottom Cover 2
5 |Right Sliding Rail 1 40 |Handlebar Decoration Cover 2
6 |Upright Post 1 41 |Round Plug 2
7 |Fixed Handlebar 1 42 |Foam Grip for Upper Handlebar 2
8 |Left Upper Handlebar 1 43 |Handheld Plug 2
9 |Right Upper Handlebar 1 44 |Handlebar Sleeve 2
10 |Left Middle Handlebar 1 45 |Middle Handlebar Bushing 4
11 |Right Middle Handlebar 1 46 |Securing Cap (y60) 2
12 |Pivoting Arm 2 47 |Round Plug (25.4mm) 2
13 |Left Pedal Support Arm 1 48 |Spring Knob 2
14 |Right Pedal Support Arm 1 50 |Bushing (12x38mm) 4
15 |Linkage 2 51 |Round Plug (38.1mm) 2
16 |Pedal Arm Connector 2 52 |Square Plug (25.4mm) 4
17 |Left Chain Cover 1 53 |Non-Slip Pad 6
18 |Right Chain Cover 1 54 |Pedal Upper Case 2
19 |Crank Cover 2 55 |Sliding Roller 2
20 |Pulley 1 56 |Roller Spacer 2
21 |Magnet 1 57 |Bushing (17%33.4mm) 4
22 (Belt (1168 J6) 1 58 |Linkage Plug 2
23 |Leveler 1 59 |Left Upright Post Cover 1
o4 ;ltjab;n[z)sforaﬂon Cover for 1 60 [Right Upright Post F:over 1

Pulse Sensor Housing w/ Sensor
25 |Transportation Wheel 2 61 |bjate 4
26 |[EndCap 2 62 |Flywheel 1
27 |Adjusting Rear Stabilizer EndCap | 2 63 |Axle 1
28 |Bushing 4 64 |Left Crank 1
29 |Bushing (flat) 4 65 |Right Crank 1
30 |Securing Cap (38.1mm) 4 66 |Fixed Plate for Motor 1
31 |Rail Sleeve 2 67 |Cable 1
32 |Console 1 68 [Shaft Sleeve 2
33 |Console Bottom Cover 1 69 |Roller Bracket 4
34 |Left Console Sleeve 1 70 |Bearing (6000) 4
35 |Right Console Sleeve 1 71 |Bearing (6004) 2

42




NO. |Part Name Q'ty NO. |Part Name Q'ty
72 |Bearing (6300) 2 103 [Bolt (M8xp1.25x20mm) 4
73 |Spacer (10x14x2mm) 2 104 [Bolt (M8xp1.25x50mm) 2
74 |C-Ring 1 105 [Bolt (M8xp1.25x65mm) 2
75 |E-Ring 2 106 [Bolt (M8xp1.25%x90mm) 2
76 |Eye Bolt 2 107 [Bolt (M10xp1.5%x85mm) 2
77 |Tension Bracket 2 108 [Bolt (M8xp1.25x16mm) 4
78 |Wave Washer 1 109 |Carriage Bolt 2
79 |Lock Washer 15 (M8xp1.25x90mm)

110 |Nylon Nut (M6xp1.0) 6
80 [Washer (8x16x2.0t) 11 :
111 [Thin Nylon Nut (M8xp1.25) 4
81 [(Washer (8x60x2.0t) 2
112 |Nylon Nut (M8xp1.25) 13
82 |Washer (10x23x2.0t) 10
113 |Nylon Nut (M10xpl1.5) 3
83 [Washer (17%33.4x0.5t) 4
114 |Nut (M8xpl.25) 1
84 |Washer (21x30x0.5t) 2
115 |Flange Nut (M10) 2
85 |Washer (21x30x1.0t) 1
116 [Flange Nut - Black Color (M10) 2
86 |Screw (M3x25mm) 4 - -
117 (Upper Connection Wire 1
87 |Screw (M4x16mm) 4 5 ; :
118 |Middle Connection Wire 1
88 [Screw (M4x16mm) 7 . .
119 |Lower Connection Wire 1
89 [Bolt (M5x18mm) 17 :
120 |Sensor Wire & Stand 1
90 |Bolt (M5xp0.8x25mm)
121 |Motor 1
91 |Bolt (M5xp0.8x15mm) . .
122 |Adaptor Connection Wire 1
92 [Bolt (M5xp0.8x25mm)
123 |Adaptor 1
93 [Bolt (M6xp1.0%x25mm) 12 :
124 [Upper Pulse Sensor Wire 1
94 |Bolt (M8xp1.25x16mm) 4 :
125 |Lower Pulse Sensor Wire 1
95 |Bolt (M5xp0.8x12mm) 4 : -
126 |Middle Handlebar Connection Plug | 2
96 |Bolt (M8xpl.25%x15mm) 2 . .
127 |Pivoting Arm Connection Plug 2
97 |Bolt (M5%p0.8x15mm) 2 .
128 |Left Handrail Base Cover 2
98 [Bolt (M6xp1.0x15mm) 4 : :
129 |Right Handrail Base Cover 2
99 [Bolt (M6xp1.0x35mm) 4
Ty = oIt (MBXDL 2545 1 130 [Pedal Bottom Case 2
olt xpl.25x45mm
( P ) 131 |Screw (M4x10mm) 6

101 |Bolt (M8xp1.25%x90mm) 2

102 |Bolt (M8xpl.25%16mm) 4

43




- Warranty

LIMITED HOME USE WARRANTY — SMOOTH FITNESS Elliptical Warranty

Warranty Coverage: Smooth Fitness, Inc. ("Smooth Fitness") warrants to the original owner that each new product to be free from defects in workmanship
and material, under normal use and conditions.

Period of Coverage: The Warranty on this product runs from the date of original purchase using the following schedule:

Model Name Frame Brake Parts & Electronics Labor
VT-3.4 USA Only Lifetime Lifetime 5 years 2 years
VT-3.4 Canada Lifetime Lifetime 5 years 1 year

Labor: Smooth Fitness will reimburse for labor costs for Two (2) years*. Smooth Fitness reserves the right to either:

Hire and reimburse an independent service technician who will come into the home for the repair,

OR

In the event that there is not an available certified Smooth Fitness service technician, Smooth will send the part directly to the consumer and will pay $75 US
per occurrence for the labor costs of such repair. If multiple repair attempts must be made for one reported problem, Smooth will only reimburse once per
occurrence.

Smooth Fitness reserves the right to inspect damaged parts for misuse. Your Original Receipt is proof of purchase and should be kept with the product
manual. You may be required to show proof of purchase prior to warranty service being initiated.

Remedy Provided by Smooth Fitness: Smooth Fitness will provide a replacement part free of charge if a defect is found during the Warranty period.
Smooth Fitness may at its discretion, choose to provide any of following parts or repair options. In the event that a part is determined in need of replacement,
upon receipt of the part by Smooth Fitness, Smooth Fitness may send out the part by UPS ground or another such carrier directly to the customer’s home.

Any redemption may be by repair or replacement of the affected parts and/or product at the sole discretion of Smooth Fitness, by personnel approved by
Smooth Fitness.

Parts repaired or replaced pursuant to this Warranty shall be warranted for the unexpired portion of the Warranty applying to the original product. Any
technical advice furnished before or after delivery in regard to the use or application of Smooth Fitness products is furnished without charge and on the basis
that it represents Smooth Fitness' best judgment under the circumstances but that the advice is used at your sole risk.

Procedure for Obtaining Your Remedy Under This Warranty: To obtain service on a Smooth Fitness product, call Smooth Fitness. In the instance that
service is not available in an area, Smooth Fitness, at its discretion, can either 1) find a service technician in your area to perform warranty service, 2) have
a local dealer perform warranty service, or 3) send the warranty parts to you and reimburse as described above. To help the technician assist you, please
have the following information ready:

. Model name or number from the cover of the manual;

. Serial number located on the frame of the unit; and

e  The part description and the order number.

Limitations on Warranty: This Warranty does not cover any problems, damages or failures that are caused by accident, improper assembly, failure to
observe cautionary labels on the product, failure to operate the product correctly, power grid failures or spikes from your local electricity provider, abuse or
freight damage. Smooth Fitness does not warrant against any damage or defects that may result from repair or alterations made to the product by an
unauthorized repair facility. In order for this warranty to be valid, all Smooth Fitness and EVO Fitness exercise equipment must be stored and used in a
fully finished and livable room within the residence (not including an indoor swimming pool room).

This Warranty shall terminate if you sell or otherwise transfer this product. This Warranty does not apply to any product shipped or handled outside of the
United States or Canada. This Warranty does not apply if the product is used as a rental product or in commercial use. Consequential and incidental
damages are not recoverable under this Warranty. (Some states do not allow the exclusion or limitation of incidental or consequential damages, so the
above limitation or exclusion may not apply to you.)

THIS WARRANTY IS EXPRESSLY IN LIEU OF ALL OTHER EXPRESS WARRANTIES. ALL IMPLIED WARRANTIES,

INCLUDING WARRANTIES OF MERCHANTABILITY OR FITNESS FOR ANY PARTICULAR PURPOSE, ARE LIMITED IN DURATION TO Two (2)
YEARS* FROM THE EFFECTIVE DATE OF THIS WARRANTY. SMOOTH FITNESS IS NOT

LIABLE FOR CONSEQUENTIAL OR INCIDENTAL DAMAGES RESULTING FROM ANY DEFECT IN PARTS NOR FOR

ANY BREACH OF EXPRESS OR IMPLIED WARRANTIES. SMOOTH FITNESS' SOLE LIABILITY UNDER THIS

WARRANTY IS LIMITED TO THE TERMS DESCRIBED IN THIS FORM. THIS WARRANTY GIVES YOU SPECIFIC LEGAL

RIGHTS, AND YOU MAY ALSO HAVE OTHER RIGHTS WHICH VARY FROM STATE TO STATE.

*Two year labor is valid only with the continental United States; Canadian labor warranties are valid for the period of 1 year from date of purchase.

FORM WS-1 (rev. 03/2008)

44



45



